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OUALITY ASSURANCE CERTIFICATE OF COMPLIANCE 
( A C C O R D I N G  T O  E N 1 0 2 0 4  TYPE 3.1) 

ASEGURAMIENTO DE CALIDAD CERTIFICADO DE CUMPLIMIEYTO 
W CERTIFY THAT THE PRODUCT LISTED BELOW WAS DESIGNED, MANUFACTURED AND TESTED ACCORDING TO OUR QUALITY SYSTEM AND REQUIREMENTS GlVEN IN ONE OR MORE OF THE 

FOLLOWING STANDARDS LAST EDITION: 
(CERTIFICAMOS QUE EL PRODUCTO LISTADO ABAlO FUE DISENADO. FABRICADO Y PROBADO DE ACERDO CON NUESTRO SISTEMA DE CALIDAD Y CON REQUISITOS ESTABLECIDOS EN UNO O MAS DE LOS SIGUIENTES 

ESTANDARES ULTIMA EDICION.) 

API 598 - VALVE INSPECTION AND TESTING AP1 6D - PIPELINE VALVES - GATE, PLUG, BALL AND CHECK 
AP1599 -METAL PLUG VALVES - FLANGED. THREADED AND WELDING API 600 - STEEL CATE VALVES, FLANGED AND WELDING ENDS 
ANSl 816-10 - FACE TO FACE AND END TO END DIMENSIONS OF VALVES ANSI B16-II - FORGED FITTINGS, SOCKET - WELDING AND THREADED 
ANSl B16-34 - VALVES - FLANGED, THREADED AND WELDMG ENDS API 602 - COMPACT STEEL CATE VALVES - FLANGED, THREADED, 
MSS-SP61 - PRESSURE TESTING OF STEEL VALVES WELDING AND EXTENDED - BODY ENDS 

Part No. ACOllA08MAA8300000 
(Código) 

Descri~tion 2" Fig. 5202 F UT WCB, API TRIM No.8 830000 
Descripción CAST STEEL GATE VALVE 150 CLASS 

(VALVULA COMPUERTA DE ACERO FUNDIDO CLASE 150) 
VALVE WITA LOW EMlSSlONCONTROL (SO PPM'S MAX.1 (VALVULaSUMINISTR\DACON CONTROL DE BAJAS 
EMISIONES F U G I l N A S  (50 PPM'S MU.) ) 

MECHANICAL TESTS MECANICAS) 

1 CHEMICAL COMPOSITION (%) COMPOSICION QUIMICA (%) TENS YlELD ELG RED BHN 

I 
PRESSURE TEST 

(PRUEBAS DE PRESIOIU? 

HYDROSTATIC (PSI) 
(HIOROSTATICA) 

PNEUMATIC (PSI) 
, WUMATICA) 

S,H,t,LOy SIDE (LADO)' 

1 2 

KPSl KPSl % % 
cwiñ,  i s r  2 r i ~  ;R. AVG 

74.96 46.1 1 26 49 152 

73.66 46.1 1 28 5 1 153 

102.81 71.34 21 37 299 

J 
íACiO.2l REY '"Y 

I 

I T E M  H E A T  No. M A T E R I A L  
~P~UITEI ~COLADAI ~ASTM) 

B O D Y  WH26238 ASTM A - Z I ~ W C B  
CUERPO 

B O N N E T  m 8 3 0 4  ASTM A-216iWCB 
BONETE 

WEDGE WH81345 ASM ~ . 4 - 2 1 7 1 ~ ~ 1 5  

DISCO 

450 450 N A  N A  

80 80 
/ 

CERTIFICADO POR: CERTIFIED BY : 
ASEGURAMIENTO DE CALIDAD QLIALITY ASSURANCE 

g s i c a  G&cía 

C Mn P S Si Ni Cr Mo Cu V Cb 
0.207 0.902 0.030 0.018 0.431 0.005 0.045 0.014 0.034 0.016 

Nomalilated to (Normaltrado a) 930 Trmorr ta (Temole a) 650 Coolrd in a*. (Enliado en aire.) 
0.208 0.897 0.018 0.019 0.521 0.043 0.033 0.019 0.021 0.006 

Normalirated to (Normalizado a) 930 Tein~er to (Temole a) 650 Cooled in air. (Enfiado en aire.) 
0.145 0.649 0.023 0.017 0.624 0.101 13.200 0.025 0.024 0.025 

Nomaltzado a (Nomalizated to) 970 Temole a (Temoer to) 630 Enfiado en aire. (Cooled in airl 


